
M O D E L

Rev.13

A

A

B

B

40

41

37
38A

42

43

46

39

44

45

47

49
50B

51

52

53

54

52

54

59

62
63

64

61

60

65

66

67
68

69

70

71

72

73

74

75

76

77

79

80

81

82

83

84

94

95

97

98

100A

101A

102

103A

104

105

106

107

108

109
110

111A
112A

114

115

116

115

62

74

73

99

78

96

34

1
2

3

4

6

7
8

11

12

13

14

15

16

10

9

26

27
28

31
32

33

23
24

25

17

29
30

18

19

20

21

22

48

113

55

56

57

58
87

88

93

86

85

89
90

91A
92

93

36

CH22ECP2(1/4)

26

117

36 119

120

121

122

123

124

125

126

127
128

129
130

131

132 133
134

135

136
137

138
139

140

119

49A

5A

201

202

204

206

202140

205

207

208



M O D E L

Rev.8

C

C

CH22ECP2(2/4)

194

158

199

141

142

143

144

161

162

171
172

173A

173A
172

171

501

146

145

147

151

152
153

154A

159

160

155149

150
157

156

165

176

175

184

186A

187

188

189

190

183

182

169A

163

170

192

193179

179

181

177

178

185

187

184

191

186A

174A

148

93

92

195

196

197

180

179

199

179

199

179

199

198

165

200

165

165

164

164

165

174B

177 181

195 200186A

197A



M O D E L

Rev.2
CH22ECP2(3/4)

176

175

199

169A

180

174A

195

196

197

179

181

199

165

165

198

165

177

178

184

183

163

185

179

179

199

164

164

179

199

170

165

179

179

199

165

174

177 181

195 199186A



M O D E L

Rev.1
CH22ECP2(4/4)

176A

184

183

169B

163

180A

177A
174C

165A

197B

164

185A

195A

179A

196A

176A

180A

177A

165A

195A

179A

196A

174C

203

184

183

185A

169B

163

164

203

197B



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

ENGINE HEDGE TRIMMER

 1  2

 3 6690365 CLEANER SPONGE  1

 5A 312440 MACHINE SCREW (W/WASHERS) M5X65 (BLACK)  2

 8 309470 TAPPING SCREW (W/FLANGE) D4X12 (BLACK)  1

 12 6699098 SYRINGE  1 TILL 9.2015 FOR EUROPE,(TILL 7.2016 FOR

 *12 6699098  USA,CAN)

 24 6699091 METERING DIAPHRAGM  1 TILL 9.2015 FOR EUROPE,(TILL 7.2016 FOR

 *24 6699091  USA,CAN)

 34 6699092 METERING GASKET  1 TILL 9.2015 FOR EUROPE,(TILL 7.2016 FOR

 *34 6699092  USA,CAN)

 36 949567 LOCK NUT M6 (10 PCS.)  1

 39 6698700 GLASS WASHER  4

 42 6698388 HEX. SOCKET HD. BOLT (W/WASHERS) M4X18  2

 50B 6699316 SPARK PLUG ASS'Y BMR7A  1

 57 949432 BOLT WASHER M6 (10 PCS.)  2

 58 6696819 HEX. SOCKET HD. BOLT M6X55  2

 65 6684590 CIR CLIP  2

 67 6696880 BOLT WASHER D7  1

 69 6685335 STARTER PAWL SPRING  2

 71 6685336 RETAINING RING D4  2

 73 6684607 OIL SEAL TB 12227  2

 74 6684608 BALL BEARING 6001 C3  2

 84 939544 RETAINING RING FOR D15 SHAFT (10 PCS.)  1

 86 302089 TAPPING SCREW (W/FLANGE) D5X20 (BLACK)  1

 88 887021 SCREW (W/WASHERS) M5X16 (BLACK)  1

 90 6698634 FIXATION PLATE (A)  1

 91A 935196 MACHINE SCREW (W/WASHERS) M4X12 (BLACK)  1

 94 BRAND LABEL  1

 98 6693168 ROPE  1

 100A 6684675 RECOIL SPRING  1

 *105 6698622 RECOIL STARTER ASS'Y  1 INCLUD.96-98,100-104

  CAN)

 110 6698873 FUEL PIPE  1

 111A 6601399 FUEL PIPE  1

 112A 6697846 RETURN GROMMET  1 FOR USA,CAN (TILL 9.2016 EXCEPT FOR USA,

  CAN)

 114 6698874 PUMP FILTER  1

 *116 6698613 TANK  1 TILL 9.2016 EXCEPT FOR USA,CAN

 117 CAUTION LABEL  1

 125 6684700 INLET SCREEN  1 SINCE 10.2015 FOR EUROPE,(SINCE 8.2016

 *125 6684700  FOR USA,CAN)

 136 6685215 NEEDLE VALVE  1 SINCE 10.2015 FOR EUROPE,(SINCE 8.2016

 *136 6685215  FOR USA,CAN)

 139 6685220 DIAPHRAGM PACKING-METERING  1 SINCE 10.2015 FOR EUROPE,(SINCE 8.2016

 *139 6685220  FOR USA,CAN)

 140 6600875 CARBURETOR ASS'Y WYGA-1  1 INCLUD.119-139 SINCE 10.2015 FOR EUROPE,

 *140 6600875  (SINCE 8.2016 FOR USA,CAN)

 143 CAUTION LABEL  1

 145 NAME PLATE  1

 154A 6601275 STOP SWITCH  1

 156 305812 TAPPING SCREW (W/FLANGE) D4X16 (BLACK)  4

 163 6698766 NYLON NUT M6  2 FOR SILVER COLOR BLADE

 *163 6698766 NYLON NUT M6  3 FOR BLACK COLOR BLADE

 *164 6684639 BOLT WASHER 6  4 FOR 620MM SILVER COLOR BLADE



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

ENGINE HEDGE TRIMMER

 2  2

 *164 6684639 BOLT WASHER 6  2 FOR 780MM SILVER COLOR BLADE

 *164 6684639 BOLT WASHER 6  1 FOR BLACK COLOR BLADE

 *165 6699108 U-NUT M5  5 FOR 620MM SILVER COLOR BLADE

 *165 6699108 U-NUT M5  6 FOR 780MM SILVER COLOR BLADE

 *165A 6695170 FLANGE NUT 6  4 FOR 660MM BLACK COLOR BLADE

 *165A 6695170 FLANGE NUT 6  5 FOR 780MM BLACK COLOR BLADE

 170 949432 BOLT WASHER M6 (10 PCS.)  2 FOR 620MM

 *174A 6600410 BLADE ASS'Y (780MM)  1 INCLUD.165,177-181,195-199 SINCE 11.2014

 *174A 6600410  FOR SILVER COLOR BLADE

 175 6699065 HEX. SOCKET HD. BOLT (W/FLANGE) M5X8  1

 176 6699062 GUARD PLATE  1 FOR SILVER COLOR BLADE

 177 6699113 HEX. SOCKET HD. BOLT (W/BUTTON) M6X25  1 FOR SILVER COLOR BLADE

 177A 6695075 HEX. HOLE FLUSH BOLT 6X25  1 FOR BLACK COLOR BLADE

 178 6699114 WASHER (A)  1

 *179 6699111 WASHER M7  5 FOR 620MM SILVER COLOR BLADE

 *179 6699111 WASHER M7  6 FOR 780MM SILVER COLOR BLADE

 *179A 6687187 WASHER 7 BLACK  5 FOR 660MM BLACK COLOR BLADE

 *179A 6687187 WASHER 7 BLACK  6 FOR 780MM BLACK COLOR BLADE

 *180 6699109 SHOULDER BUTTON BOLT M5X25  4 FOR 620MM SILVER COLOR BLADE

 *180 6699109 SHOULDER BUTTON BOLT M5X25  5 FOR 780MM SILVER COLOR BLADE

 *180A 6687158 FIXING BOLT A M6  5 FOR 660MM BLACK COLOR BLADE

 *180A 6687158 FIXING BOLT A M6  6 FOR 780MM BLACK COLOR BLADE

 181 6699179 SHOULDER BUTTON BOLT M5X31  1

 185 6699113 HEX. SOCKET HD. BOLT (W/BUTTON) M6X25  1 FOR SILVER COLOR BLADE

 185A 6695075 HEX. HOLE FLUSH BOLT 6X25  1 FOR BLACK COLOR BLADE

 190 6699067 FELT PACKING (C)  1

 194 START LABEL (B)  1

  FOR USA

 *196 6600012 BLADE GUIDE (620MM)  1 FOR SILVER COLOR BLADE

 *196 6600015 BLADE GUIDE (780MM)  1 FOR SILVER COLOR BLADE

 *197 6600014 HEDGE TRIMMER BLADE (C) 620MM  2 SINCE 11.2014 FOR SILVER COLOR BLADE

 *197 6600016 HEDGE TRIMMER BLADE (D) 780MM  2 SINCE 11.2014 FOR SILVER COLOR BLADE

 *198 6600360 BLADE LINER  1

 *198 6600361 BLADE LINER  1 FOR 780MM

 *199 6699112 WASHER (B)  4

 *199 6699112 WASHER (B)  5 FOR 780MM

 201 6698405 CARBURETOR PACKING  1

 208 6600358 FUEL GROMMET  1 SINCE 10.2016 EXCEPT FOR USA,CAN

 STANDARD ACCESSORIES  

 OPTIONAL ACCESSORIES  

 608 971042 GREASE FOR IMPACT WRENCH (100G)  1


